


 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page i 

Table of Contents 
 
Acknowledgements............................................................................................................................. i 
Funding .............................................................................................................................................. i 
 
Executive Summary ....................................................................................................................... ES-1 
Overview .................................................................................................................................................. ES-1 
[...]
Average TSS (lbs/day)7, 10 

Note:

1

2

3

4

5

6

7

8

9

10

AAF = average annual flow MGD = million gallons per day
BOD5 = five-day biochemical oxygen demand mg/L = milligrams per liter
DMRs = discharge monitoring reports TSS = total suspended solids
lbs/day = pounds per day

Monthly minimum average TSS concentration.
Monthly average TSS concentration.

Mass loadings estimates based upon using AAF.  Mass loading (lbs/day) = 
concentration, (mg/L) x AAF (MGD) x 8.34.

Monthly maximum average BOD5 concentration.
Monthly minimum average BOD5 concentration.
Monthly average BOD5 concentration.

Monthly maximum average TSS concentration.

AAF is the average flow rate occurring over a 24-hour period based on the total 
annual flow (i.e., total annual flow divided by 365 days).  The design AAF is the 
average of all of the average annual flows for each year analyzed. 

881 29
164 6
303 16
537 28

Flow components are based on the DMRs for the period of January 2012 to 
December 2016. Effluent flows are recorded as influent flows on the City's DMRs.  
It has been assumed the two flows are equal and all minor losses are negligible.  

Maximum daily flow is the maximum flow rate that occurred over a 24-hour period.
Minimum daily flow is the minimum flow rate that occurred over a 24-hour period.

172 6
242 13
429 23

325 26

SUMMARY OF HISTORICAL WASTEWATER DATA

Influent Effluent



CITY OF
JOHN DAY, OREGON

WASTEWATER FACILITIES PLAN UPDATE

DESIGN CRITERIA

FIGURE
2-6

I/I2 Total3 I/I5 Total6

Population  2,440 2,435

---- 0.189 ---- 0.189
Per Capita Flow, gpcd ---- 77 ---- 77

Industrial/Commercial Growth Allowance ---- ---- ---- 0.020

Average Annual Flow (AAF), MGD 0.024 0.213 0.024 0.233
Per Capita Flow, gpcd 10 87 10 96

Average Dry Weather Flow (ADWF), MGD9 0.009 0.198 0.009 0.218
Per Capita Flow, gpcd 4 81 4 89

Average Wet Weather Flow (AWWF), MGD9 0.039 0.228 0.039 0.248
Per Capita, gpcd 16 93 16 102

Maximum Month Flow (MMF), MGD 0.093 0.282 0.093 0.302
Per Capita, gpcd 38 116 38 124

Maximum Daily Flow (MDF), MGD 0.451 0.640 0.451 0.660
Per Capita, gpcd 185 262 185 271

Peak Hour Flow (PHF), MGD10 ---- 0.959 ---- 1.047
Per Capita, gpcd ---- 393 ---- 430

Average Influent BOD5, mg/L11 ---- 242 ---- 221
lbs/day11 ---- 429 ---- 428
lbs/capita/day ---- 0.18 ---- 0.18

Average Influent TSS, mg/L11 ---- 303 ---- 276
lbs/day11 ---- 537 ---- 536
lbs/capita/day ---- 0.22 ---- 0.22

---- 18 ---- 16
lbs/day11 ---- 32 ---- 32
lbs/capita/day ---- 0.01 ---- 0.01

1 Existing 2018 column based on a review of 2012 through 2016 data.
2

3

4

5

6

7

8 ABF is defined as the average of the minimum months between January 2012 and December 2016.
9 ADWF and AWWF from Figure 2-4.

10 Based on an assumed factor of 4.5 times the AAF.
11

BOD5 = five-day biochemical oxygen demand lbs/day = pounds per day 
DMR = discharge monitoring report MGD = million gallons per day 
gpcd = gallons per capita per day mg/L = milligrams per liter
I/I = infiltration and inflow TKN = total Kjeldahl nitrogen
lbs/capita/day = pounds per capita per day TSS = total suspended solids

Existing data based on January 2012 through December 2016 DMR data. 

Existing total flows and mass loadings are based on January 2012 through December 2016 DMR data.
Population projected using a -0.2 percent growth rate for John Day and a 0.2 percent growth rate for Canyon City.
For projection purposes, it was assumed the current I/I flows experienced in the system will remain constant throughout 
the planning period.
Future total flow is estimated by taking the sum of the future ABF, I/I, and Industrial/Commercial Growth Analysis 
(example: AAF = 0.189 MGD + 0.024 MGD + 0.020 MGD = 0.233 MGD).
Source: Population Research Center at Portland State University, July 1, 2018, Certified Estimate. Combined 
population for the City of John Day (1,735) and Canyon City (705).

The average contribution from I/I for each flow component (AAF, ADWF, AWWF, MMF, and MDF) was estimated by 
taking the difference of each of the current total flow values and the current base flow (example: average annual I/I 
contribution = current AAF - ABF = 0.213 MGD - 0.170 MGD = 0.043 MGD).

DESIGN CRITERIA  

EXISTING 
20181

DESIGN 
20204

Average Base Flow (ABF), MGD8

Average TKN, mg/L11

7



 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-1 

Chapter 3 - Existing Wastewater System 
Description and Evaluation 
Introduction 

This chapter of the Wastewater Facilities Plan (WWFP) Update provides an overview of the existing 
wastewater collection system and the wastewater treatment facility (WWTF).  An evaluation of the 
WWTF was completed for purposes of determining its adequacy for meeting current and anticipated 
future permit requirements and the City's wastewater treatment needs for the 20-year planning period.  
Based on the evaluation, system deficiencies are identified.   

Collection System Description and Evaluation 

Construction of the original collection system began in 1949.  Major additions were completed in 1970 
and 1978.  Since 1978, the collection system has been expanded several times to support the growing 
community.     

The collection system consists of a single 18-inch interceptor and 6-, 8-, and 12-inch trunk and lateral 
lines that transport wastewater via gravity from residential and commercial developments of the Cities 
of John Day and Canyon City to the WWTF.  The system consists of approximately 84,145 lineal feet (LF) 
of 4-, 6-, 8-, 10-, 12-, and 18-inch gravity sewer pipe.  In addition, there are approximately 10,528 LF of 
4-, 6-, and 8-inch forcemain.  The collection system has 357 manholes and 34 cleanouts.  

Three lift stations aid in the transportation of wastewater from low lying areas to the gravity collection 
system.  One station located west of John Day, near the Grant County Road Department shops (County 
Lift Station), collects wastewater from the Grant County facilities and pumps it via a 4-inch forcemain to 
the Patterson Road Lift Station.  The Patterson Road Lift Station is located next to the John Day River at 
the intersection of Patterson Road and U.S. Highway 395.  This lift station collects wastewater from 
developments in the area and pumps it to the Bowling Alley Lift Station.  The Bowling Alley Lift Station is 
located in front of the former bowling alley along U.S. Highway 395, east of N.W. Lyons Street.  The 
Bowling Alley Lift Station collects the wastewater pumped from the Patterson Road Lift Station and a 
small gravity line.  Wastewater from the Bowling Alley Lift Station is pumped into the gravity system at a 
manhole located near the intersection of W. Main Street and N.W. 3rd Avenue.  

Through discussion with the City staff, the lift stations have been functioning well with no reported 
problems, and there were no foreseeable improvements needed. There are two submersible pumps 
located in wetwells at each lift station, each having the capacity to meet system demands. The pumps in 
the County Lift Station and the Bowling Alley Lift Station were replaced in 2004 with 7.5 horsepower, 
460 volts. There was no information available on the Patterson Road Lift Station pumps, and obtaining 
pump and motor information would be difficult since the pumps are submersed in the wetwell. 
However, City staff indicated the pumps are working well with no issues to report.  

The average daily flows for the Bowling Alley Lift Station, Patterson Road Lift Station, and County Lift 
Station are approximately 12,000 gallons per day (gpd), 5,000 gpd, and 1,500 gpd, respectively. Pump 
Run times for the Bowling Alley Lift Station, Patterson Road Lift Station, and the County Lift Station are 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-2 

approximately 2 hours per day, 1 hour per day, and 0.5 hour per day, respectively. Typically, lift stations 
are designed with a peaking factor of approximately 3 to 4, depending on their location in the collection 
system.  This means that, over the course of a normal day, pumps should operate for a total of no more 
than 6 to 8 hours. By using the estimated daily flows, the lift station run hours, and a maximum run time 
of 8 hours per day, the current and future capacity of the lift stations can be estimated. Theoretically, 
the Bowling Alley Lift Station, Patterson Road Lift Station, and County Lift Station are operating at  
25 percent capacity, 12.5 percent capacity, and 7 percent capacity, respectively.   

No overflows have been reported at any of the lift stations in the recent past, and each wetwell is 
equipped with transducers and float systems as backup. Each lift station is adequately sized to meet 
current demands and future system demands.  

In 2009 and 2010, the City made improvements to the collection system to reduce infiltration and inflow 
identified in a video inspection completed as a part of the 2010 WWFP. The identified deficiencies 
repaired included infiltration point sources at pipe joints, service connections, and abandoned service 
connections; broken and cracked pipes; and root intrusions. The improvements have proved to be 
effective as indicated by the reduction in wastewater flows seen at the WWTF. The 2016 per capita 
average annual flow, per capita wet weather flow, and per capita maximum monthly flow were all 
reduced when compared to the 2010 design criteria. The biggest reduction can be seen in the maximum 
monthly flow, which went from 177 gallons per capita per day (gpcd) in 2010 to 116 gallons gpcd. That 
equates to a reduction of approximately 163,000 gpd.  To view the entire collection system report, 
including identified deficiencies, video inspection reports, and collection system maps, refer to the City's 
2010 WWFP. The collection system is reportedly in good condition based on the improvements made in 
2009 and 2010. Therefore, a detailed collection system evaluation was not included in this WWFP.  

Existing Wastewater Treatment Facility 

Background 

The existing WWTF is located on the northwestern end of John Day at the end of 7th Street. The City 
of John Day's existing WWTF provides secondary treatment of the City's domestic wastewater with a 
trickling filter.  However, due to continued expansion of the system, the original trickling filter 
facility became overloaded, resulting in the need for an upgraded WWTF.  In 1978, the WWTF was 
upgraded and incorporated several of the original structures from the 1949 WWTF.  The current 
WWTF consists of a wetwell, an influent lift station, a headworks structure, two primary clarifiers, 
two trickling filters, one secondary clarifier, gas chlorination and chlorine contact basin, four 
percolation ponds for effluent disposal, primary and secondary anaerobic digesters, and four sludge 
drying beds.  A site schematic of the existing WWTF is shown on Figure 3-1.  

Site modifications have been made to the WWTF since 1978.  The secondary clarifier has been 
retrofitted to include a chlorination line around the launder to reduce algae growth.  In addition, a 
floating cover was installed on the secondary anaerobic digester.  Other modifications include 
changes to telemetry, controls, flowmeters, and the distribution piping to the percolation ponds.  

Existing Wastewater Treatment Facility Overview 

The City of John Day's existing WWTF provides secondary treatment of the City's domestic 
wastewater.  The WWTF generally consists of a wetwell, a preliminary treatment system 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-3 

(headworks), a primary treatment system, a trickling filter secondary treatment system, secondary 
clarification, an anaerobic sludge digestion system, sludge drying beds, gas chlorine disinfection, a 
chlorine contact basin, and percolation ponds.  Refer to Figure 3-2 for a process schematic of the 
existing WWTF.   

Preliminary Treatment (Headworks) 

Influent from the collection system enters into a wetwell where it is pumped to the headworks.  The 
City of John Day's preliminary treatment consists of a grit removal, comminution, and a manually 
cleaned bar screen.  The grit channel functions to remove incoming particles such as sand, gravel, 
eggshells, bone chips, coffee, and seeds.  The comminutor functions to cut up (comminute) coarse 
solids to theoretically improve the downstream operations and processes and to help eliminate 
problems caused by the varied sizes of solids present in wastewater.  The bar screen acts as an 
alternative method to prevent large debris from entering the WWTF in case the comminutor 
malfunctions.  Large debris is suspended on the bar screen and manually removed.  After passing 
through the headworks, the wastewater flows, via gravity, to the primary clarifier. 

Primary Clarifiers 

The objective of treatment by primary sedimentation (clarification) is to remove readily settleable 
solids and floating materials (scum) and, thus, reduce the biochemical oxygen demand and the 
suspended solids content of the wastewater. The incoming wastewater is directed to a center-feed 
well where the wastewater is distributed equally in all directions of the tank.  The center-feed well 
provides an environment of limited agitation that helps create settleable flocculated solids and 
directs the flow equally toward the bottom center of the clarifier.  Suspended solids settle and 
accumulate in the bottom of the tank.  The clarifier is equipped with a slow-moving rotating sludge 
scraper located on the bottom of the tank that transports the settled sludge to a center hopper for 
withdrawal. Scum rises to the water surface in the clarifier and is prevented from flowing over the 
effluent weirs by a baffle ring installed on the periphery of the tank.  A skimmer collects scum from 
the surface and directs the floating material to a scum trough where it is collected and periodically 
wasted to the anaerobic digester. The clarified effluent leaves the clarifier by flowing under the 
scum baffle and over a steel ring containing V-notch weirs, and into an effluent launder that runs 
along the entire periphery of the tank.  Primary effluent flows by gravity to one of two 66-foot 
diameter trickling filters.   

Trickling Filters 

The wastewater flow enters a rotating distributor arm of the trickling filter and is distributed evenly 
over a 6-foot deep bed of rock media via nozzles strategically located on the arms.  The organic 
material present in the wastewater is degraded by a population of micro-organisms attached to the 
filter rock media.  Organic material from the liquid is adsorbed by the biological film or slime layer.  
In the outer portions of the biological slime layer, the organic material is degraded by aerobic micro-
organisms.  As the micro-organisms grow, the thickness of the slime layer increases, and the 
diffused oxygen is consumed before it can penetrate the full depth of the slime layer, resulting in an 
anaerobic environment near the surface of the media.  As the slime layer increases in thickness, the 
adsorbed organic matter is metabolized before it can reach the micro-organisms near the media 
face.  As a result of having no source of food available, the micro-organisms near the media face 
begin to consume their own protoplasm (endogenous growth phase) and eventually starve and lose 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-4 

their ability to cling to the media.  The liquid then washes the slime off the media, and a new slime 
layer starts to grow.  This phenomenon of losing the slime layer is called "sloughing" and is primarily 
a function of organic and hydraulic loading on the filter.  The hydraulic loading accounts for the 
scouring effect and the organic loading accounts for the rate of metabolism in the slime layer. 

The treated wastewater containing the metabolic end products such as carbon dioxide, water, 
nitrates, sulfates, sloughed off material (humus), and other solids flows into the trickling filter 
underdrain system, which supports the media and permits air circulation.  The trickling filter effluent 
flows via gravity to a second wetwell and is then pumped from the wetwell to either the secondary 
clarifier, back to one of the primary clarifiers, or back to a trickling filter, where it is further treated.   

Secondary Clarifier 

The secondary clarifier functions to remove floating scum, trickling filter humus, and other solids 
through gravity separation.  The secondary clarifier is identical in design to the primary clarifier.  The 
secondary sludge is periodically removed by gravity back to the first wetwell where it is combined 
with the raw influent.  The combined raw influent and secondary sludge collected in the primary 
clarifier is periodically wasted to the primary anaerobic digester.  As effluent flows out of the 
secondary clarifier, it is injected with chlorine just outside the effluent box.  The chlorinated effluent 
then travels to a 28,000-gallon chlorine contact basin.   

Chlorine Contact Basin and Percolation Ponds 

The chlorine contact basin functions to allow adequate time for the chlorine disinfectant to contact 
bacteria in the wastewater and provide effective kill rates.  The disinfected wastewater flows via 
gravity through the chlorine contact basin to a meter basin, then to one of four percolation ponds.  
The ponds allow the disinfected treated wastewater to be exposed to ultraviolet rays from the sun, 
which naturally provides dechlorination prior to percolating through the soil and into groundwater.   

Sludge Pumping and Processing 

Combined primary and secondary sludge and scum collected in the primary clarifier is periodically 
withdrawn.  The combined sludge in the clarifier is pumped by a sludge pump, located in the 
operations building, to the primary anaerobic digester.  The sludge is then pumped into a secondary 
digester. 

The anaerobic digester functions to treat the primary and secondary sludge to provide a stable end 
product that can be safely and beneficially utilized as a soil amendment on the City's land 
application sites.  The purpose of the digestion process is to reduce the volatile solids content in the 
waste sludge, thereby reducing the overall volume needing to be disposed of and minimizing the 
likelihood of vector (flies, rodents, etc.) attraction.  Additionally, although not as easily achieved as 
vector attraction reduction, the digestion process functions to reduce the overall number of 
pathogens present in the biosolids.  Significant reductions in the sludge volume occur as a result of 
biological breakdown of the volatile solids and through sludge thickening that takes place within the 
digester.  Approximately 50 percent volatile solids destruction can be achieved in a well-designed 
and operated anaerobic digester.  



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-5 

Anaerobic digestion is a natural biological process that occurs in the absence of oxygen.  Anaerobic 
digesters are typically designed as either "standard-rate" or "high-rate" single-stage or two-stage 
systems.  The high-rate system differs from the standard-rate system primarily in that the solids 
loading rate is much greater, the sludge is intimately mixed, and it is heated to higher temperatures 
[...]
mechanical sludge scraper assemblies.  The secondary sludge is withdrawn and recirculated to the 
influent lift station wetwell where it is pumped back into the headworks, is settled and combined 
with the primary sludge in the primary clarifier, then withdrawn and pumped to the anaerobic 
digester for processing. 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-9 

A secondary clarifier design is commonly based on surface overflow rate and solids loading rates.  
Hydraulic loading criteria depend on the secondary treatment process used.  The design criteria 
shown on Table 3-4 should be used for secondary clarifiers following trickling filtration. 

TABLE 3-4   
DESIGN CRITERIA FOR SECONDARY CLARIFIERS FOLLOWING TRICKLING FILTRATION1 

Overflow Rate (gal/ft2/day) Solids Loading (lb/hour/ft2) Depth 
(feet) Average Peak Average Peak 

400 to 600 1,000 to 1,200 0.6 to 1.0 1.6 10 to 15 
1 Taken from Wastewater Engineering: Treatment and Reuse, Metcalf and Eddy, Inc., 4th Edition. 
lb/hour/ft2 = pounds per hour per square foot 

At 600 gal/ ft2/day average overflow rate, the hydraulic capacity of the secondary clarifier is 
approximately 480,000 gpd. Based on this calculation, it appears that the secondary clarifier is 
adequately sized to meet the current system demands and also the projected 2038 system 
demands.  Even at the year 2038 AWWF of 280,000 gpd, the secondary clarifier has adequate 
capacity.   

Although the capacity appears to be adequate to meet future needs, the clarifier is approximately 
40 years old and has many noticeable cracks in the concrete and would need rehabilitation if the 
WWTF is going to be upgraded.  Recommendations for the secondary clarifier are discussed further 
in Chapter 4. 

Other important aspects that should be considered in evaluating the adequacy of the secondary 
clarifier facilities are redundancy and reliability.  It is desirable to have at least two units, each with 
the capacity necessary to continue to provide the required treatment should one clarifier be off-line 
for repairs.  Two clarifiers provide the necessary redundancy and reliability that would ensure 
consistent and ongoing compliance with the conditions of the Water Pollution Control Facilities 
(WPCF) Permit. John Day may use one of the primary clarifiers as a backup in an emergency 
situation; however, this is not a true form of redundancy and reliability for the secondary clarifier. 

Chlorine Contact Basin 

The secondary effluent is injected with chlorine and then flows into a chlorine contact basin.  The 
chlorine contact basin is approximately 30 feet in diameter and has a 5-foot static water depth, 
giving a total volume of approximately 28,000 gallons and an effective volume of approximately 
22,400 gallons, assuming 80 percent contact efficiency.  At the existing AWWF of 228,000 gpd, the 
outfall provides approximately 2.4 hours detention.  At the existing average dry weather flow of 
198,000 gpd, the outfall provides approximately 2.7 hours detention.  At the year 2038 design 
AWWF of 280,000 gpd, approximately 1.9 hours detention is provided by the chlorine contact basin.  
To achieve the required disinfection levels, at least 1 hour of detention needs to be provided.   

The chlorine contact basin appears to have adequate capacity to meet the City's needs now and 
throughout the design period.  Although the chlorine contact basin has the capacity, it is important 
to point out the chlorine contact basin was originally a clarifier and was later converted to be used 
as a contact basin.  Because of the configuration and design of the contact basin, short-circuiting of 
the wastewater through the basin is likely happening.  The chlorine contact basin is not effective, 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-10 

and consequently requires high chlorine usage to get proper disinfection and meet the WPCF Permit 
limits.  Due to the configuration of the basin and the apparent short-circuiting that may be 
occurring, it is recommended that the City of John Day replace the existing basin with a more 
effective unit.  Recommendation for a chlorine contact basin is further discussed in Chapter 4. 

Percolation Ponds 

The City completed a wastewater system improvements project in 1978.  As part of the 1978 
improvements, four percolation ponds were constructed for the purposes of polishing the effluent 
from the WWTF and providing natural dechlorination via stripping and ultraviolet rays from the sun.  
The ponds have water surface areas of approximately 1.5 acres, a maximum water depth of 
approximately 2 feet, and a useable treatment volume of 970,000 gallons each.  The design 
percolation rate is approximately 5 inches per day (actual percolation rates for each pond are not 
available).  With a percolation rate of 5 inches per day and an approximate area of 1.5 acres, each 
pond is capable of discharging approximately 200,000 gpd into groundwater.  Given the 2038 AWWF 
of 280,000 gpd, two of the four ponds have the capability to handle the flows.  Based on this 
calculation, it appears the percolation ponds are adequately sized to meet current and future flows 
up to the end of the design period.  

Although the percolation ponds are adequately sized for flows through the design period, the 
amount of nitrate being introduced to the groundwater as a result of seepage from the ponds has 
been excessive at times.  To remedy this situation, in spring 2007 the City of John Day installed a 
discharge piping system that allows for more even distribution of wastewater in percolation ponds 
and eliminated the point discharge system that was being used.  Also, the City stopped sending 
water to Pond 4 and began discharging effluent into Ponds 1, 2, and 3 simultaneously.  Since these 
changes have been incorporated, the highest nitrate reading has been 4.0 milligrams per liter.  
Based on recent readings taken at the monitoring wells, it appears the new method of discharging 
to the ponds has helped reduce the nitrate levels in the monitoring wells by distributing the effluent 
over a larger infiltration area.  Although it appears the nitrate levels have decreased values, it is not 
considered a long-term solution to the nitrate issue and it would be premature to say that the 
nitrate level issue has been resolved.  Refer to Chapter 4 for more discussion on the nitrate concerns 
and recommendations for addressing the concerns. 

Sludge Processing 

Currently, the City processes the sludge in a two-stage high-rate anaerobic digester to a Class B 
level.  The digested sludge is land-applied on DEQ-approved land application sites.  Depending on 
the season and weather conditions, the digested sludge is either hauled in a liquid form directly 
from the digester via a tanker truck to the land application sites or wasted to drying beds for storage 
and dewatering. 

The existing primary anaerobic digester is 20 feet in diameter and has a maximum side water depth 
of 15.5 feet.  The total available treatment volume is approximately 36,400 gallons.  The digester is 
equipped with a fixed cover, methane-fired boiler, an internal heat exchanger, and a fixed mixer 
mounted to the fixed cover. 

The existing secondary anaerobic digester is approximately 20 feet in diameter and has a maximum 
side water depth of approximately 20 feet.  The total available treatment volume is approximately 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-11 

47,000 gallons.  The digester is equipped with a floating gas cover and an external heat exchanger.  
The secondary digester is unmixed. 

Anaerobic digester design is commonly based on a loading factor (pounds of volatile solids [VS] 
added per day per cubic foot of digester capacity), and detention time.  Digestion tanks are also 
designed on a volumetric basis by providing a given amount of volume per capita (i.e., population 
basis of design).  The design criteria shown on Table 3-5 should be used for high-rate digesters 
processing primary sludge and trickling filter humus. 

TABLE 3-5   
DESIGN CRITERIA FOR HIGH-RATE ANAEROBIC DIGESTERS  

PROCESSING PRIMARY SLUDGE AND TRICKLING FILTER HUMUS1 
Design Parameter Unit Range 

Volume ft3 per capita 2.6 to 3.3 
Solids Loading Rate lbs VS per 1,000 ft3 per day 100 to 200 
Solids Retention Time days 15 to 20 

1 Taken from Wastewater Engineering: Treatment and Reuse, Metcalf and Eddy, Inc., 4th Edition. 
ft 3= cubic foot 

The City's estimated 2018 sludge production is anticipated to be similar to what was reported in the 
2010 WWFP. The reported sludge production is approximately 728 pounds of VS per day or a 
loading rate of 150 pounds of VS per 1,000 ft3/day for the primary digester.  Assuming the combined 
sludge can be thickened to a concentration of 4.0 percent solids, the combined thickened sludge 
wasting rate to the digester is approximately 2,776 gpd, which equates to a combined solids 
retention time in the primary digester of approximately 13 days. Based on the digester analysis, the 
anaerobic digester facilities do not have enough capacity to meet the current loading or the design 
loading.   

The City of John Day has four drying beds.  Each drying bed is 50 feet by 25 feet, for a total of 
5,000 square feet for all four beds.  Each drying bed has an available sludge storage depth of 1-foot.  
This equates to an available sludge storage volume of 9,350 gallons per bed or a total volume of 
37,400 gallons.  The sludge drying beds provide approximately 6 weeks of time to dry 1 foot of 
sludge, which is adequate during the summer and fall months. The drying beds have historically 
performed well primarily due to the geographic location of John Day.  Typically, the City uses the 
two lower beds and the two upper beds are not normally used.   

Wastewater Treatment Facility Process Summary 

Based on the process evaluation, the City's WWTF is in need of improvements, regardless of whether 
any growth occurs in the John Day and Canyon City service areas.  Several factors indicate improvements 
are needed. 

Headworks 

The influent pumps are old and need to be replaced as the City has been experiencing problems, 
and they are a continual high-maintenance item. Also, the pumps regularly plug with wipes and 
other debris. The wetwell concrete has deteriorated and needs to be rehabilitated to extend its life.  



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-12 

The comminutor is not functional and many of the components of the grit removal system are worn 
out and need to be replaced.  Additionally, the concrete is cracking and is structurally in poor 
condition.  

Primary Clarifiers 

The structures are nearly 50 years old and cracking concrete is occurring, suggesting structural 
degradation of the units.  Equipment is in need of replacement. 

Trickling Filters 

The east trickling filter is in poor condition.  Concrete is spalling from the walls, steel components 
are corroding, there are cracks in the concrete, filter media is failing, etc.  The unit is approximately 
70 years old, and it does not appear that it will meet the long-term needs of the City.  The west 
trickling filter is 40 years old and is in need of rehabilitation to meet long-term treatment needs. 

Secondary Clarifier 

The clarifier is structurally degrading based on observed cracks in the concrete.  Equipment is in 
need of replacement.  Redundancy and reliability issues exist in this aspect of the facility. 

Chlorine Contact Basin 

This system uses a high amount of chlorine due to it being a converted clarifier. The basin is 
functioning inefficiently. 

Digesters 

The anaerobic digester facilities are undersized and do not allow adequate detention time at 
existing loadings to achieve desired treatment levels. 

Percolation Ponds 

The City has experienced high nitrogen readings in its percolation ponds' monitoring wells in past 
years.  It appears that continued discharge into the percolation ponds (apparent indirect discharge 
to the John Day River) will require a National Pollutant Discharge Elimination System (NPDES) Permit 
with more stringent discharge limits in the future.    

Treatment and Regulatory Requirements 

Presented hereafter is an evaluation of the regulatory requirements that may need to be met as part of 
implementation of the feasible alternatives presented in Chapter 4.  These include regulations 
concerning groundwater quality protection, liquid treatment, wetland and waterway impacts, effluent 
reuse regulations, solids treatment, and sludge management. The City is currently compliant with WPCF 
Permit requirements.  

The City of John Day's existing WWTF provides secondary treatment through the trickling filters with 
effluent disinfection and disposal through the percolation ponds. Discharge of treated effluent from the 
WWTF is regulated under a WPCF Permit (refer to Appendix A for a copy of the existing WPCF Permit 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-13 

No. 102481).  The WPCF Permit, issued in 2002, was authorized and is administered by the DEQ. The 
Permit expired on February 28, 2007.  An application for renewal was made by the City to the DEQ on 
December 20, 2006. Although the WPCF Permit has expired, pursuant to Oregon Administrative Rule 
(OAR) 340-045-0040, the conditions outlined in the existing WPCF Permit still apply until a new permit is 
established.  

No discharge to Waters of the State is permitted with the City's current WPCF Permit. However, the 
apparent hydraulic connection between the shallow groundwater of the John Day River and disposal 
through the percolation ponds could pose a permitting problem in the near future. If the City continues 
to discharge via the percolation ponds, it is assumed the DEQ will recognize the apparent hydraulic 
connection and regulate the City under NPDES Permit requirements or require the City to discontinue 
disposing wastewater through the percolation ponds. If an NPDES Permit is required, the City's existing 
WWTF is not capable of meeting the anticipated water quality requirements imposed by an NPDES 
Permit.   

According to the Clean Water Act (CWA), switching from a WPCF Permit to an NPDES Permit would 
categorize the City as a new discharger. The Title 40 Code of Federal Regulations (40 CFR) 122.4 
prohibits new dischargers if they may cause or contribute to the exceedance of water quality standards 
of the receiving stream. This means that issuing the City of John Day an NPDES Permit would trigger the 
renewal of the City of Mt. Vernon's and the City of Dayville's NPDES Permit limits and assign compliance 
schedules to meet total maximum daily loads and standards for the John Day River.  For the City of John 
Day to be permitted as a new discharger, new waste load allocations for pollutants discharged would 
need to be established by the DEQ. 

Groundwater Quality Protection  

Current effluent limitations for the City of John Day's WWTF are given in the City's WPCF Permit.  
These limitations are based on groundwater quality protection rules for permitted operations as 
established in OAR 340-040 and the average dry weather design flow of 0.60 MGD.  

Effluent Reuse Regulations 

This section provides a general discussion of the effluent reuse regulations currently in place in 
Oregon.  The criteria and guidelines for effluent irrigation and beneficial reuse summarized below 
are found in OAR, Chapter 340, Division 55 (OAR 340-055).  OAR 340-055 does not specifically 
identify or exclude hydroponic reuse for crops grown for human consumption, which will need to be 
addressed while permitting the new WWTF.  

• To assume groundwater protection, treated wastewater must be applied at agronomic 
rates.  This refers to the practice of applying the treated wastewater at rates that are not in 
excess of what the crop being grown can use.  This limitation applies to the hydraulic loading 
as well as the nutrient loading.  For a typical municipal wastewater and a crop such as 
alfalfa, hydraulic loading will be the controlling factor.   

• Typically pasture grasses, turf grasses, alfalfa crops, or other high water use crops are 
preferred as these crops have a relatively long growing season, a high consumptive use of 
water, and also consume fair amounts of nitrogen. 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-14 

• Beneficial reuse applications vary significantly, depending on the treatment classification, 
and are discussed in more detail in Chapter 4.  

• OAR 340-055 states that for irrigated land not under the direct control of a City, a contract is 
required between the City and the landowner. 

• Depending on the wastewater classification, buffer zones surrounding the irrigation area will 
be required.  Buffer zones for each wastewater classification are defined in OAR 340-055.  

• A spray irrigation system that requires a minimal amount of physical handling is desirable.  
In this way, operators of the irrigation system will have limited contact with equipment that 
has been saturated with treated wastewater.   

• Access to irrigation areas should contain signage informing people that treated wastewater 
is used on site and that it is not safe for human consumption. Access to irrigation areas 
utilizing Class D and Class C wastewater should be fenced to control public access.  

Deep Well Injection Disposal Regulations 

One wastewater disposal option available to the City is through a disposal well or underground 
injection control into a subsurface aquifer. The City would be required to perform testing on the 
proposed aquifer to establish existing water characteristics of the aquifer. According to OAR 340-
044-0015, disposal of municipal wastewater into an underground source of drinking water is 
prohibited.  Therefore, the disposal well would need to tap an aquifer not currently being used as a 
drinking source. The City would need to prove that the injection process does not introduce 
contaminants into groundwater that violate any primary drinking water regulation under the Safe 
Drinking Water Act or fails to comply with the groundwater protection requirements specified in 
OAR 340-040. 

Sludge (Biosolids) Treatment and Management  

As required by the CWA Amendments of 1987, the U.S. Environmental Protection Agency (EPA) 
developed a regulation to protect public health and the environment from reasonably anticipated 
adverse effects of certain pollutants that might be present in municipal sewage biosolids. This 
regulation, The Standards for the Use or Disposal of Sewage Biosolids (40 CFR Part 503), was 
published in the Federal Register (58 FR 9248 to 9404) on February 19, 1993, and became effective 
on March 22, 1993.  The regulations that govern recycling and disposal of sewage biosolids in 
Oregon are contained in OAR 340-50 and follow 40 CFR Part 503. 

The provisions of the Part 503 Rule are consistent with EPA's policy of promoting beneficial uses of 
biosolids (refer to 49 FR 24358, June 12, 1984, for further information).  Land application takes 
advantage of the soil conditioning and fertilizing properties of biosolids. The City is currently 
compliant with their Biosolids Management Plan dated March 14, 1988.  

The Part 503 Rule includes five subparts: Subpart A - General Provisions, Subpart B - Requirements 
for Land Application, Subpart C - Surface Disposal, Subpart D - Pathogen and Vector Attraction 
Reduction, and Subpart E - Incineration.  For each of the three use or disposal options (land 
application, surface disposal, and incineration), a Part 503 standard includes general requirements, 
pollutant limits, management practices, operational standards and requirements for frequency of 
monitoring, record keeping, and reporting.  Since the City of John Day currently beneficially uses 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 3 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 3-15 

their biosolids through land application, the only regulations pertaining to the City are Subparts A, B, 
and D, as Subparts C and E pertain to disposal and incineration of biosolids.   

Part 503 separates biosolids into two classifications related to pathogen densities contained within 
the biosolids at the time of land application: "Class A" and "Class B."  Class A biosolids have much 
more stringent requirements related to pathogen density levels than do Class B biosolids.  Biosolids 
meeting Class A requirements can be sold in bags or bulk and applied on public areas such as lawns 
and home gardens.  Class B biosolids are restricted to bulk application to agricultural land, 
rangeland, forest, public contact sites, or reclamation sites.  

In Chapter 4, alternatives to improve the City's WWTF are developed and evaluated to address the 
deficiencies identified in this chapter.  



SLUDGE DRYING BEDS

PERCOLATION PONDS

CHLORINE

CONTACT

BASIN

SECONDARY

CLARIFIER

NO. 3

PRIMARY

CLARIFIER

NO. 1

HEADWORKS

PRIMARY/SECONDARY

CLARIFIER

NO. 2

SECONDARY

ANAEROBIC

DIGESTER

PRIMARY

ANAEROBIC

DIGESTER

CONTROL BUILDING

EXISTING TRICKLING FILTER

NO. 2

EXISTING TRICKLING FILTER

NO. 1

METER

PIT

CITY OF

WASTEWATER FACILITIES PLAN UPDATE

JOHN DAY, OREGON
FIGURE

anderson

ates, assoc

perry

& i nc.i

3-1

EXISTING SITE PLAN

WASTEWATER TREATMENT FACILITY

Q
:
\
J
O

H
N

 
D

A
Y
\
5
9
2
-
2
5
 
W

W
F
P
\
D

R
A
F
T
I
N

G
\
5
9
2
-
2
5
-
0
2
0
C
-
1
0
2
E
X
T
-
F
I
G

.
d
w

g
,
 
E
x
t
g
 
S
i
t
e
,
 
8
/
1
/
2
0
1
8
 
3
:
1
3
:
0
8
 
P
M

,
 
p
r
i
c
h
a
r
d
s
o
n

AutoCAD SHX Text
NO. 4

AutoCAD SHX Text
NO. 3

AutoCAD SHX Text
NO. 2

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
NO. 4

AutoCAD SHX Text
NO. 3

AutoCAD SHX Text
NO. 2

AutoCAD SHX Text
NO. 1

AutoCAD SHX Text
FLAP GATE

AutoCAD SHX Text
CLEANOUT (TYP)

AutoCAD SHX Text
VALVE (TYP)

AutoCAD SHX Text
SLUDGE PUMPS

AutoCAD SHX Text
SECONDARY LIFT SUMP

AutoCAD SHX Text
SECONDARY LIFT PUMPS

AutoCAD SHX Text
RAW SEWAGE SUMP

AutoCAD SHX Text
RAW SEWAGE PUMPS

AutoCAD SHX Text
12" PVC

AutoCAD SHX Text
12" PVC

AutoCAD SHX Text
12" CI

AutoCAD SHX Text
12" CI

AutoCAD SHX Text
SUPERNATANT RETURN

AutoCAD SHX Text
FROM COLLECTION SYSTEM

AutoCAD SHX Text
EFFLUENT FLOWMETER



EXTERNAL

HEATER (BOILER)

INTERNAL

HEATER

PRIMARY

DIGESTER

SECONDARY

DIGESTER

P

P

P

DISPOSAL

ON LAND

PERCOLATION PONDS

EFFLUENT

METER

BASIN

CHLORINE

CONTACT

BASIN

MAINTENANCE BYPASS

MAINTENANCE   BYPASS

SECONDARY

CLARIFIER

HIGH LEVEL BYPASS

(OVERFLOW WEIR)

SECONDARY LIFT

PUMPS

TRICKLING

FILTER

TRICKLING

FILTER

P

P

HIGH LEVEL PRIMARY CLARIFIER BYPASS

SECONDARY SLUDGE

EMERGENCY HIGH LEVEL PLANT BYPASS

COMBINED THICKENED SLUDGE

SUPERNATENT DRAWOFF / OVERFLOW

DRYING BED UNDERDRAIN

PRIMARY

CLARIFIER

S
C

U
M

GRIT PUMP

P

C

P

INFLUENT

PUMPS

18" INTERCEPTOR

FROM CITY

COLLECTION

SYSTEM

PRIMARY /

SECONDARY

CLARIFIER

TRICKLING FILTER

RECIRCULATION

PLANT FLOW SCHEMATIC

SLUDGE DRYING BEDS

S
C

U
M

DESIGN CRITERIA

DESIGN POPULATION

2,467 (20 YR)

DESIGN FLOW

MAX DAILY:   692,000 GPD

PEAK:   969,000 GPD

RAW SEWAGE PUMPS

1 - 300 GPM WITH ELECTRIC

MOTOR

2 - 500 GPM WITH ELECTRIC

MOTORS

1 - 700 GPM ENGINE DRIVEN

EMERGENCY PUMP

PRIMARY CLARIFIERS

2 - 34 FT DIA x 10 FT SWD

PERIFERAL FEED

(2ND UNIT CAN FUNCTION AS

SECONDARY CLARIFIER )

OVERFLOW RATE AT DESIGN

FLOW w/ ONE CLARIFIER:

600 GAL / SF / DAY

TRICKLING FILTERS

2- 65 FT DIA x 6 FT ROCK DEPTH

NATIVE ROCK MEDIA

MIN FLOW RATE: 300 GPM EA

MAX FLOW RATE: 850 GPM EA

MIN RECIRC RATE: 800 GPM

SECONDARY LIFT PUMPS

2 - 300 GPM

2 - 500 GPM

SECONDARY CLARIFIER

1- 34 FT DIA x 10 FT SWD

PERIFERAL FEED

CHLORINE CONTACT BASIN

1 - 30 FT DIA x 5 FT SWD WITH

MECHANICAL SCRAPER

TOTAL VOLUME = 28,000 GAL

DETENTION TIME = 67 MIN AT

600,000 GPD FLOW RATE

ANAEROBIC SLUDGE DIGESTION

PRIMARY DIGESTER HEATED AND

MIXED 20 FT DIA x 15.5 FT SWD

VOLUME = 5000 CF

SECONDARY DIGESTER WITH GAS

HOLDER FLOATING COVER.

20 FT DIA x 20 FT SWD

VOL = 6300 CF

DRYING BEDS: 4 BEDS, 1250 SF EACH

CITY OF

WASTEWATER FACILITIES PLAN UPDATE

JOHN DAY, OREGON
FIGURE

anderson

ates, assoc

perry

& i nc.i

3-2

PROCESS FLOW SCHEMATIC

WASTEWATER TREATMENT FACILITY

Q
:
\
J
O

H
N

 
D

A
Y
\
5
9
2
-
2
5
 
W

W
F
P
\
D

R
A
F
T
I
N

G
\
5
9
2
-
2
5
-
0
2
0
C
-
6
0
1
S
C
H

-
F
I
G

.
d
w

g
,
 
L
a
y
o
u
t
1
,
 
3
/
1
1
/
2
0
1
9
 
1
0
:
2
5
:
2
3
 
A
M

,
 
p
r
i
c
h
a
r
d
s
o
n

AutoCAD SHX Text
STUB-OUT FOR  FUTURE OUTFALL

AutoCAD SHX Text
(OVERFLOW WEIR - USES LAUNDER)

AutoCAD SHX Text
AUXILIARY CHLORINATION PTS

AutoCAD SHX Text
NORMAL CHLORINATION PT

AutoCAD SHX Text
GRIT TO DISPOSAL

AutoCAD SHX Text
COMMINUTER

AutoCAD SHX Text
BAR RACK

AutoCAD SHX Text
CYCLONE



 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 4-1 

Chapter 4 - Development and Evaluation of 
Wastewater Treatment Facility 
Improvement Alternatives 
General 

In this chapter, alternatives to improve the City of John Day's wastewater treatment and effluent 
reuse/disposal facilities are developed and evaluated to address the deficiencies identified in Chapter 3.  
The wastewater collection system was not evaluated as part of this Wastewater Facilities Plan (WWFP) 
Update. A conceptual discussion of the treatment and effluent disposal alternatives considered in this 
WWFP Update are presented. Feasible alternatives deserving further consideration are identified, and 
further discussion and evaluation of the feasible treatment alternatives and effluent disposal and reuse 
options are provided. Based on comparison of the feasible alternatives, a recommended improvements 
package is presented. Selected improvements are detailed further in Chapter 5.    

Wastewater Treatment Facility Alternatives and Effluent Reuse/Disposal Options  

In this section, wastewater treatment facility (WWTF) alternatives and effluent reuse/disposal options 
are discussed. The City's existing WWTF has served the City effectively for many years. However, as 
discussed in Chapter 3, the existing WWTF has many important components that have deteriorated 
beyond repair, surpassed their design life, lack the capacity to meet current and/or future demands, or 
lack the capability of meeting potential future permit requirements. Therefore, upgrading the existing 
WWTF is not considered in the discussion of WWTF alternatives. The treatment and effluent reuse 
alternatives deemed to be feasible are evaluated in further detail prior to outlining the recommended 
improvements.  

In the event the Oregon Department of Environmental Quality (DEQ) requires the City to obtain a 
National Pollutant Discharge Elimination System (NPDES) Permit or requires them to discontinue 
discharging to the percolation ponds due to the apparent hydraulic connection to the John Day River, 
the City of John Day would need to make significant changes to the WWTF. Several alternatives are 
available to the City to improve their discharge method and/or meet regulatory compliance with an 
NPDES Permit. This chapter presents, develops, and analyzes wastewater treatment alternatives and 
disposal improvement options for the City. 

Conceptual Discussion of Wastewater Treatment Facility Alternatives 

Four WWTF alternatives were considered and are conceptually evaluated in this WWFP Update: 

• No Action Alternative 

• Alternative A - New Wastewater Treatment Lagoon System    

• Alternative B - New Mechanical WWTF 

• Alternative C - New Wastewater Treatment Lagoon System and Mechanical WWTF 

A brief description of each conceptual alternative follows. 



City of John Day, Oregon 
Wastewater Facilities Plan Update Chapter 4 
 

3/12/2019  Anderson Perry & Associates, Inc. 
G:\Clients\John Day\Wastewater\592-25 WWFP Update\Reports\WWFP Update\Final Report.docx  Page 4-2 

No Action Alternative 

Under the No Action Alternative, the City would continue to use the WWTF in its current condition and 
continue to discharge treated effluent into the percolation ponds.  Refer to Chapter 3 for a comprehensive 
discussion of the existing WWTF.  No work would be performed on the City's wastewater treatment 
system. 

As discussed previously, the apparent hydraulic connection between the percolation ponds and the John 
Day River is a concern. In the event the DEQ requires the City to obtain an NPDES Permit, the existing 
WWTF process does not have the ability to meet the regulatory requirements for indirect discharge to 
the John Day River. Furthermore, based on the evaluation completed on the existing WWTF, some of 
the treatment units are of inadequate capacity to accommodate existing and anticipated future flows 
and loadings, and the majority of the components and equipment have reached or are nearing their 
useful design life.  Consequently, the No Action Alternative is not considered to be a long-term viable 
option. 

Alternative A - New Wastewater Treatment Lagoon System 

With this alternative, the existing WWTF would be demolished and a pumping system and pipeline to a 
new non-discharging facultative lagoon system would be constructed to treat effluent and store 
reclaimed water for reuse as irrigation of crops for non-human consumption.  The new WWTF would 
consist of preliminary treatment (screening and grit removal), two lift stations, an 8-inch forcemain, a 
two-cell lagoon system, chlorine disinfection system, and irrigation area.   

The water balance developed for Alternative A is shown on Figure 4-1. According to the water balance, 
the City would need to construct approximately 33 million gallons (MG) of storage on an approximately 
30-acre site with an irrigation area of approximately 45 acres to meet the design criteria developed in 
Chapter 2. The lagoon system would consist of a treatment lagoon, approximately 10 acres in size, and a 
storage lagoon approximately 20 acres in size. The treatment and storage lagoons would both have 
impoundment dikes approximately 10 feet deep.  The treatment lagoon would have a maximum water 
depth of 7 feet, leaving 3 feet for freeboard. The treatment lagoon would maintain a minimum water 
depth of 3 feet at all times for treatment purposes, leaving the remaining 4 feet for additional treatment 
and operational storage. The storage lagoon would have a maximum water depth of 7 feet. Water 
depths would fluctuate throughout the year. The lagoon could be lined with on-site materials if the clay 
content is high enough; otherwise, a mixed-blanket bentonite or a geosynthetic liner would be utilized.  

The location of the lagoon system and irrigation area will affect project costs due to the distance and 
elevation difference between the City and a suitable site. During development of this WWFP Update, 
one site was conceptually evaluated for the lagoons and irrigation area, which is located on a canyon 